



# TEST REPORT

REPORT No.: R2BJ180702F0448E

Date: July 19, 2018

Page 1 of 18

**BEIJING EPSOLAR TECHNOLOGY CO., LTD**  
**NO.228, BLOCK A, 2ND FLOOR, BLDG 1, NO.3 STREET, SHANGDI XINXI CHANYE JIDI, HAIDIAN DISTRICT,**  
**BEIJING, CHINA**

Report on the submitted samples said to be:

Sample Name : MPPT Solar Charge Controller

Tested Style/ Items No.<sup>①</sup> : XTRA4415N-XDS1  
XTRA4415N-XDB1/XTRA4415N-XDS2/XTRA1206N-XDB1/XTRA1206N-XDS1/  
XTRA1206N-XDS2/XTRA2206N-XDB1/ XTRA2206N-XDS1/  
XTRA2206N-XDS2/XTRA1210N-XDB1 /XTRA1210N-XDS1/  
XTRA1210N-XDS2/XTRA2210N-XDB1 /XTRA2210N-XDS1/  
XTRA2210N-XDS2/XTRA3210N-XDB1 /XTRA3210N-XDS1/  
Additional Styles/ Items No.<sup>②</sup> : XTRA3210N-XDS2/XTRA4210N-XDB1 /XTRA4210N-XDS1/  
XTRA4210N-XDS2/XTRA3215N-XDB1 /XTRA3215N-XDS1/  
XTRA3215N-XDS2/XTRA4215N-XDB1 /XTRA4215N-XDS1/  
XTRA4215N-XDS2/XTRA3415N-XDB1 /XTRA3415N-XDS1/  
XTRA3415N-XDS2

Sample Receiving Date : July 2, 2018

Testing Period : From July 2, 2018 to July 19, 2018

Results : Please refer to next page(s).

Remark : <sup>①</sup>The tested Style/ Item No. is tested by the lab. <sup>②</sup>The Additional Styles/ Items No. declared in the applicant's declaration are not tested, their materials are the same as the tested parts and the result of the test report is only responsible for the test sample.

Signed for and on behalf of  
BACL

Checked by: \_\_\_\_\_  
Jane Xu  
Technical Supervisor

Approved by: \_\_\_\_\_  
William Wei  
Laboratory Manager

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0.

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.